3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-1 Page 1 of 104

IN THE UNITED STATES DISTRICT COURT
FOR THE DISTRICT OF SOUTH CAROLINA
Columbia Division

THE UNITED STATES OF AMERICA Civil Action No. 3:13-2429-TLW
and
STATE OF SOUTH CAROLINA by and
through the DEPARTMENT OF HEALTH
AND ENVIRONMENTAL CONTROL,
Plaintiffs,
V.

THE CITY OF COLUMBIA, CONSENT DECREE

N N N N N N N N N N N N N N N N

Defendant.



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-1 Page 2 of 104

TABLE OF CONTENTS
I. JURISDICTION AND VENUE ...ttt 6
1. APPLICABILITY ..ottt n e 6
T, OBJECTIVES ..o 8
V. DEFINITIONS ...ttt nn e 8
V. COMPLIANCE REQUIREMENTS ..ottt 15

VI. REVIEW OF DELIVERABLES ... ot ie e a2, 0D
[...]
City of Columbia Wastewater derramamiento, llame a la
Maintenance Division at Division de Mantenimiento de
803-545-3300. Aguas Residuales al
803-545-3300.

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013




3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5 Page 27 of 33
26

Door Hanger Example:
(English Version)

NOTICE

SANITARY SEWER OVERFLOW

The City of Columbia has experienced
an overflow in your area.

A sewer backup has occurred on ,
(date)

in this neighborhood at
(location)

This means that water containing sewage may have

entered your yard or
(receiving water body)

Check your yard and stream/ditch and call

(803) 545-3300 if you find sewage in your yard. Do not try
to clean it up yourself. Call the City of Columbia
Wastewater Maintenance Division for assistance and
instructions at the number above. Please avoid

contact with standing water, drainage ditches or nearby
streams, as it may contain sewage and stormwater

runoff contaminant's that could make you sick.

KEEP CHILDREN AND PETS AWAY'!
« Para la version en espafiol de la vuelta a la pagina ¢

Department of Utilities & Engineering
1136 Washington Street
Columbia, SC 29201

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5

Door Hanger Example:
(Spanish Version)

AVISO

DERRAMAMIENTO DE
DRENAJE SANITARIO

La Ciudad de Columbia ha experimentado
un derramamiento en su area.

Ha ocurrido una obstruccion en el drenaje el
(fecha)
en este vecindario en

(lugar)
Esto significa que aguas residuales pudieron haber
entrado en su patio o

(recibidor de agua)
Revise su patio y corrientes de agua/canales/zanjas

u llame al (803) 545-3300 si encuentra aguas residuales
en su patio. No trate de limpiarlo por usted mismo.
Llame a la Division de Mantenimiento de Aguas
Residuales de la Ciudad de Columbia al numero antes
mencionado para asistencia e instrucciones. Por favor
envite contacto con aguas estancadas, canales de
drenaje o rios cercanos ya que pueden contener

aguas residuales y contaminantes de escorrentia

pluvial (residuos de agua de lluvia) que podrian

hacer que usted se enferme.

iMANTENGA A LOS NINOS Y MASCOTAS

ALEJADOS!
* Flip the page over for the English version ¢

Departamento de Utilidads y Inganiaria
1136 Washington Street
Columbia, SC 29201

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013

Page 28 of 33

27



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5 Page 29 of 33

28

5.8 APPENDIX H: PRESS RELEASE EXAMPLES
Example 1
Press Release Language- SSO Still Occurring

City of Columbia Issues a
Sanitary Sewer System Overflow Notification
To
The Customers of
(Interstate 20 / Monticello Road Area)

December 16, 2008

The City of Columbia has experienced an overflow of sanitary sewer in the area behind the 5900
Block of Monticello Road located in Richland County.

The City of Columbia's Wastewater Maintenance Division was notified approximately at 3:30
pm on 12/15/08 of a sanitary sewer overflow. The City experienced flooding due to heavy
rainfall in the collection system line at the above location. As a result, sanitary sewer was
introduced into Crane Creek.

The City of Columbia's Wastewater Maintenance Division, 545-3300, may answer other
inquiries concerning this Notification.

Example 2
Press Release Language- SSO Under Control

City of Columbia Issues a
Sanitary Sewer System Overflow Notification

To
The Customers of
(Northwood Hills Subdivision)

October 16, 2008

The City of Columbia has experienced an overflow of sanitary sewer in the area at 620
Glenthorne Road located in Richland County

The City of Columbia's Wastewater Maintenance Division was notified approximately at
10:00am on 10/16/08 of a sanitary sewer overflow that lasted until 12:30pm on 10/16/08, the
City experienced vandalism to the collection system line, at 620 Glenthorne Road. As a result,

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5 Page 30 of 33

29

sanitary sewer was introduced into Crane Creek. The City has cleaned the sewer line and washed
the storm drain including the creek.

The City of Columbia Wastewater Maintenance Division, 545-3300, may answer other inquiries

concerning this Notification.

5.9 Appendix I: Stormwater Best Management Practices (BMPs) for WWM and
MWWTP

1. Stop the discharge as quickly as possible.

2. Do not pump sewage back-ups, disinfectant or disinfected sewage into streets, storm
drains, ditches or surface waters.

3. Before any digging begins, all inlets within a vicinity of 50 feet must be protected with
sand bags, gravel bags, sediment tubes, or a combination of the three. Also protect any
sensitive areas nearby including wetlands, adjacent waters, or other conveyance
structures.
4. When a backup occurs and when disinfecting the contaminated area, take every effort
to ensure that sewage, disinfectant and disinfected sewage is not accidentally discharged
into a storm drain or ditch. Methods may include:

(a) Blocking storm drain inlets and catch basins with gravel bags, sand bags,

sediment tubes, or a combination of these items.
(b) Containing and diverting sewage, sediment and disinfectant away from open
channels and other storm drain fixtures.

(c) Removing the solid material with vacuum equipment.
5. Do not clean tools or equipment in or near surface waters or over storm drains or
ditches. If rinsing a sand bag or sediment tube for reuse, rinse over a vegetated area so the
runoff can infiltrate.
6. When activities are complete, inspect the flow path of the discharge. Identify any areas
that may have experienced soil erosion and need repair. Use erosion control blankets,
mulch or geo-fabric with hay matting (which can include seeds) to stabilize soil erosion.
Always make every attempt to re-establish vegetation on the impacted area, and if
necessary continue inspections until the area has stabilized. Contact the Stormwater
Section (545-3304) with any questions or help with ongoing inspections or stabilization
issues.

7. With backhoes, shovels or brooms, remove any dirt or sediment on impervious
surfaces. If necessary, contact Solid Waste for use of a street sweeper.

8. Do not hose down the area to remove sediment (unless it is necessary for traffic
safety).

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5

REQUIRED STRUCTURES AND EQUIPMENT

Page 31 of 33

30

The Wastewater Department will procure the following BMPs and equipment to accomplish the
procedures listed above. Equipment may be stockpiled offsite, and needed quantities will be
stored in the crews’ response vehicles.

e # 57 stone
e Sand

e Geotextile fabric bags (can be used with stone and sand)

e Sediment tubes
Silt fence

Backhoe (for sediment removal)
Brooms and shovels

6.0  Appendix J: Contact Information

Other/Comments
Agency Office Phone Cell Phone (After — Hours)
Columbia 545-3500 911
Police (Non-emergency) (Emergency)
Columbia 545-3700 911
Fire (Non-emergency) (Emergency)
Columbia Metro 733-8566 413-8376
WWTP 733-8575 (After-Hours)
Columbia 5453304
Stormwater
Columbia
Lake Murray WTP 781-2181
Columbia
Canal WTP 733-8336
Columbia
Wastewater 545-3300 600-5619
) (After-Hours)
Maintenance
Columbia
Public Works >43-3780
Emergency 911 911
Medical Services
West Columbia
Lake Murray WTP 937-4596

City of Columbia Sewer Overflow Response Plan (SORP)

Last Revised 06/20/2013




3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5 Page 32 of 33

31
Other/Comments
Agency Office Phone Cell Phone (After — Hours)
West Columbia
Filtering Plant 794-7696
Cayce
WTP 739-5367
Richland County 576-3000 911
Sheriff’s Dept. (Non-emergency) (Emergency)
SCDHEC 253-6488
Region 3 — EQC Office 896-0620 (After-Hours)

7.0

Appendix K: Equipment List

Sewer Blockage, Broken or Collapsed Line

Minimum Emergency Equipment

Specialized Equipment

Jet flushing unit

Television camera unit

Rodding machine & associated cleaning/cutting
attachments

Truck with hoist

Standard disinfectants

Vactor unit

Safety Equipment

Power saw (circular)

Air blower with hose

Power vacuum

Portable pumps

Pipe cutter (hydraulic)

Portable generators

Caution tape

Safety cones/barricades

Assorted hand tools (i.e., screwdrivers, wrenches,
hammers, brooms)

Air Detector — for oxygen deficient, explosive or
toxic gases

Swap loader trucks, septic tank skids, dewatering
boxes, debris boxes

Confined space entry tripod and associated
equipment

ROW clearing equipment, Shin cutter, skid steer
mulchers, Mini-excavators, skid steer bucket

Personal Protective Equipment (PPE)

Lowboy tractor & trailer (transport equipment)

Safety harness and lifeline if applicable

Rubber tire/ Track excavators, dump trucks

Pump Station Failure

Minimum Emergency Equipment

Specialized Equipment

Vactor Unit

Aluminum ladder

Truck with hoist

Power vacuum

Standard disinfectants

Pipe cutter (hydraulic)

Safety Equipment

Caution tape

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013




3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-5 Page 33 of 33

Minimum Emergency Equipment Specialized Equipment

Air blower with hose Bypass pumping equipment
Safety harness and lifeline if applicable Assorted hand mirrors
Portable pumps Bucket with rope

Portable generators Aluminum ladder

Safety cones/barricades Trash pumps may be required

Air Detector — for oxygen deficient, explosive or Assorted hand tools (i.e., screwdrivers, wrenches,
toxic gases hammers, brooms)

Confined space entry tripod and associated
equipment

Flashlight

Personal Protective Equipment (PPE)

City of Columbia Sewer Overflow Response Plan (SORP)
Last Revised 06/20/2013



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-6 Page 1 of 4

Appendix E



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-6  Page 2 of 4

APPENDIX E
City of Columbia Metro WWTP
Capital Improvement Program for Columbia Metro WWTP

Columbia has underway a Capital Improvement Program for the Columbia Metro
WWTP, as described further below. The projects included in this Program are: (1) Metro
WWTP Headworks Project (Capital Improvement Project (“CIP”’) SS6722); (2) Aeration
Improvements (CIP No. SS7182); (3) Metro WWTP Disinfection Improvements (CIP
No. 7058); (4) Metro WWTP Secondary Clarifier Improvements (CIP No. SS6871); (5)
Metro WWTP Train 2 Pump Station Improvements (CIP No. SS7155); and (6) Metro
WWTP DAF Improvements (CIP No. SS7197). These capital improvements include
construction of new Equipment as well as the upgrade and rehabilitation of existing
Equipment. The schedule for the Capital Improvement Program for Columbia Metro

WWTP is as follows:

Project 1: SS6722 — Metro WWTP Headworks Project

Project Description:  Construction is underway of a new 150 mgd (firm capacity)
influent pump station (IPS) and preliminary treatment facility (PTF) at the Metro
WWTP. The IPS consists of a 2-stage lift station with screw pumps. The PTF
includes mechanical barscreens and vortex grit tanks. Flow distribution is also
provided to split flow to Liquid Treatment Trains 1 and 2, and to divert flow to
the flow equalization lagoon.

Construction Start Date:

July 2010

Construction Completion Date:

June 30, 2014



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-6 Page 3 of 4

Project 2: SS7182 — Aeration Improvements

Project Description: This project includes aeration tank improvements which are
designed to upgrade the older existing components. This project will focus on the
replacement of the diffuser heads within the Train 2 aeration tanks. Complete
replacement of the aeration diffusers rather than partial replacement is critical for
maintaining a working balance between the aeration blower pressures/air flows
and fine bubble diffusers for optimal system performance. Approximately 2,700
diffuser heads will be replaced.

Start Date:
January 2014

Completion Date:

December 31, 2015

Project 3: SS7058 — Metro WWTP Disinfection Improvements

Construction Completed — SCDHEC Permit to Operate in process

Project 4: SS6871 — Secondary Clarifier Improvements at the WWTP

Project Description: This project involves improvements within Treatment Trains
Nos. 1 and 2 and includes the refurbishment of existing secondary clarifiers Nos.
1 through 10. Existing mechanical equipment will be replaced, and new electrical
and instrumentation work and miscellaneous other work tasks will be included in
this area.

Construction Start Date:

November 2011

Construction Completion Date:

June 30, 2014



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-6  Page 4 of 4

Project 5: SS7155 — Metro WWTP Train 2 Pump Station Improvements

Construction Completed — SCDHEC Permit to Operate in process

Project 6: SS7197 — Metro WWTP DAF Improvements

Project Description: Replace flights in Train 2 DAF basins. As part of this
project, other ancillary equipment in the basins will be assessed.

Construction Start Date:

July 2012

Construction Completion Date:

December 31, 2013



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-7 Page 1 of 4

Appendix F



3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-7 Page 2 of 4

APPENDIX F
City of Columbia WCTS
Capital Improvement Program for Wastewater
Collection and Transmission System

Columbia has underway a Capital Improvement Program for the Wastewater Collection and
Transmission System, as described further below. The projects included in this Program are: (1)
Broad River Pump Station Improvements (CIP No. SS7101); (2) North Columbia Pump Station
Improvements (CIP No. SS7102); (3) West Columbia Pump Station Improvements (CIP No.
SS711501); (4) Installation of 20,000 Linear Feet of 42-inch Forcemain from West Columbia
Pump Station to WWTP (CIP No. SS711502); and (5) Saluda River Pump Station Improvements
(CIP No. SS7116). The schedule for the Capital Improvement Program for Columbia’s WCTS is

as follows:

Project 1: SS7101 — Broad River Pump Station Improvements

Project Description: Expand pump station capacity from 5 MGD to 9 MGD. Project
includes new piping, new dry pit sewage pumps, new pump control valves, hydraulic
surge protection, flow metering, new bypass connections and sump, generator, new
electrical conduits and associated power and control wiring, channel grinders, SCADA
improvements, a new liner system for the wetwell, and rehabilitation of influent
manholes.

Construction Start Date:

June 2010

Construction Completion Date:

June 30, 2013
Project 2: SS7702- North Columbia Pump Station Improvements
Project Description: Modifications and rehabilitation to the North Columbia Pump

Station including incorporation of VFDs for each pump and a new control system;
relocation of all electrical equipment to a new electrical building; addition of two channel




3:13-cv-02429-TLW  Date Filed 09/09/13 Entry Number 5-7 Page 3 of 4

grinders; modifications to the existing pump station building to improve access for pump
removal including a new bridge crane system; and SCADA improvements.

Construction Start Date:

June 2010

Construction Completion Date:

December 31, 2013

Project 3: SS711501 — West Columbia Pump Station Improvements

Project Description: The project consists of rebuilding the existing West Columbia Pump
Station. Work includes construction of a new trench style wet-well, above grade structural
steel platforms for power, 1&C and transformer equipment, monorail and hoist systems,
influent cast-in-place reinforced concrete channel, junction and vault structures, four 8
MGD submersible pumps and one grinder, yard piping, electrical and instrumentation and
control equipment, and a standby power generator.

Construction Start Date:

June 2011

Construction Completion Date:

December 31, 2013

Project 4: SS711502 — Installation of 20,000 Linear Feet of 42-Inch Force Main from
West Columbia Pump Station to Metro WWTP